2nd Rotary EPIP, Bari Brahmana,
Jammu-181133 J&K (India)
Ph:- 01923-220615, 09419189182

DOR: 16-10-2017

BRAND: GAYATRI GEOSYNTHETICS; SOURCE: GAYATRI & POLYMERS & GEOSYNTHETICS
FOR THE CONSTRUCTION OF BALANCE TUNNELLING WIORKS OF TUNNEL-TS TWIN TUBE

Fhonefax: DN THE KATRA THARNMM SECTION OF UOHAMPUR SRINAGAR- BARAMULLA RAL LN SROJECT

Kind Artn: Wour Fed. Mo < KRR/ Dy CE TS/ MARINFRA/ 201 7- 16_. Dt 12-10-2017

Date of Start of Test: 16-10-2017

Date of Completion: 24-10-2017

1| Thickness, mm 2.1 20- +7.5% 1515509

2. | Specific Gravity (g/em’) 135 1.30- 1.40 IS 15909
i F - =
L 3. - | Strength at break, kg/cm’ s | 160 Min IS 15909 |
e " Elangation at break, % 265 250 Min IS 15908
" 5. | Puncture Resistance, Kg 21 1B5Min | 1515909
[ | i
| & | Tear Resistance, | f
.' ' ‘Warp, || g2 55 IS 15909
- bl Weftem || 8o . 70 =
| 7. | Carbon Black Content, % 24 05=25 1S 15909

8 | LowCrackResistance NoCrack | Shallnotbreak, crack | 1S 15909

_____ i at 28°c '
9. | Water Absorption, % 011 | .15 IS15909 |
| SRR :

10, ' Roll Dimension: [
i al length 215 21 1515509
P b} Width 20.5 a0t
I'r 11. | Volume per Roil, SOM 44,075 -

——END OF REPORT—
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Tast Repor as per Standard :
AS per it 1102017
. FART 4
PARTICULARS OF SAMPLE SUBMITTED
i) Mame of Sample { as saed by party) E:;i' F"'I-"E Waterproof Membrane &
bl Crade ¢ varksfy type ! gl / clasg NA -
4 el Declored vafue, if any :-1';1
d} Codé Mo, MA
;1- iml Ihiu. ansl Diate of Manufacsse r Batch No 1 0910174
i t 1 Mo
¥ Mode of Packing " ELI
h) Date-of Receipe : ;ﬁﬂéﬁl}nwlﬂpﬂ
1 Date af Compiefion 01112017
|4 Sealad or mat r.,|_1'|_ e
k1 Any other informmtion Mlateriad: PVC, Othier Infommation:
Tunneci- T-5
SUPPLEME Api
al Relerence o sampling procedure F IHI'EI-RJ'-L';%L{;H Supri
b S5 Db B s S—_— samples Supplied by the Panty
raken and result derived ' As per Pap O
e] Dreviation From the fest methad
2 preacribed un relevant wark Instructions, if any Mat Applicable
| of 2
"‘1.,_' I.-"--_H
I i W




CAPA OF / 5101

CENTRAL INSTITUTE OF PLASTICS
ENGINEERING AND TECHNOLOGY
Muﬁmahmqma.dhm
932, P GIDG, Vo, Abwmpidatd - 337 434
PO I7S5-4003300 / 02 P - 4008 3505

h.wmn*ﬂmﬁm@m

Fﬂﬁ.mm{:ﬁ-h

T T i i
Gttt gz Famratst
mﬂnﬁm“m.l

B0, a4, dfterbiil, wem, Vg - N a4
O | EPR-INIR00 {40 S - a8
Em:wm.'lﬂﬂﬂlmﬂwn
Websita . www cpet poain

PLASTICS TESTING CENTRE
_|_lIfF'5 PF_(‘ Waterproof Membrane & | Test Repart Mo, 3563 1
Gentetile | Dated - 01.11.3017 |
FART ¢

e — _TEST RESULTS

Sr, | . == 1
| Mo Tesy  Test Method | Unit Result Obtuined .
| i | Specifle Ciruvity | | " 1.34 _|I
[ =& | Thicknes .|: | mm | r3 _|
| | Temsile Strength at Vit | |_ kyfom? 64 |

i | ! | -
| | Elongation ot Breal | 15 1390 * i 267
L } |
| | Tear Resistncs T |

-I 1 Iilf-ﬂ.rp | EEI':L.!m j‘f'
L Wedl 63

§ I' Warter Absomntion _| | G | (A 7
- | =

PART D
REMARKS | wi
NOTE I The resuliy rakrie oedy 10 dhe fiems iesied
2 :;uwmﬂrrulhmndh fultpan uithoul wrizen approval of the
Lo -

V-5, e
! | Ay iy
-‘l.utl-u.aqz;{I Stgnmory Autison fimé-

Jaf?
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4} Name of Sample ( as stated by party)

- K) Any other information

PLASTICS TESTING CENTRE =
Series: G TEST CERTIFICATE SL No. 20U9
Issued tf}a}'mri Pelymers & Geosynthetics ont Fempor Mo 39
28. Unigue Trade Centre. Dated
Opp. P-M.Regency Hotel, Sayajiguni, Oo.04 2008
Vadodara — 390 005 ' Your Ref. No.
GPSPATELENGG0204
Dated 1819
Test Report as per Standard: As per part C (2.04.2018
PART A

PARTICULARS OF SAMPLE SUBMITTED

GES PVC Waterproof Geotextile

b) Grade / variety / type 7 size / class i NA

¢ Declared valug, if any : NA

d) Code No, 1 NA

¢) Batch No.and Date of Manufaciure +  Batch No; 090318
i) Quantity : | No

g) Mode of Packing :  Packed in Envelope
ti) Date of Receipt : 03042008

i} Date of Completion : D6.04.3018

i) Sealed or not ¢ NA

Material: Geowestile, Other Information:
Tunnel- 1-2

PART R
SUPPLEMENTARY INFORMATION
a} Relerence to sampling procedure Samples Supplied by the Party
b) Supporting documents for the measuremant
taken and result derived
) Deviation from the test method
A5 preseribed in refevant work Instructions, ifany

As per Part C

Nol Applicable

| of2

=0,
S

11-10000/G-1.11.2017-8.5. Head Office: CIPET, Guindy, Chennai - 00 (032



L CiPA QF 1 5101
W ieae 3ie W SENTRAL INSTITUTE OF PLASTICS
ESftfrafin wog eomeisit :NGINEERING AND TECHNOLOGY

{Ministry of Chemicals & Fertfizess, Govi. of India)

630, Phase IV, GIDC, Valva, Ahmadabad - 352 445,
Tiele. - OTS-40103800 £ 401 0323 Fas 40083505
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GPS PYC Waterproof Geotextile

Test Report No. 39 |
Dated : 06.04.2018 |

PART C
TEST RESULTS
ol Test TestMethod | Unit | Result Obtuined
|| GSM | ASTMDS261 | - | 713
! == |
2 Punciure Sirengih ASTM D 6241 ™ | 2300
I |
3 Trapezoidal Tear ASTM D 4533 N 758
Cirab Strength
4 Machine Direction ASTM [ 4632 N 1222
Transverse Direction | 1230
PART D
REMARKS : Nil
NOTE 1 The results related only to-the items tesied
2 Theéreport shallb oot be reproduced in full'part without writter-approval of the
labpratory
. :
5;}*.
S o =
Authorised Signatory AuthonsedSTgngiory

2oi2
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